America’s Authority in
Membrane Treatment

ANMFA

American Membrane Technology Association

Improving America's Waters
Through Membrane Filtration and Desalting

loNs

Winter 2010

The Evolution of Scale Control
in RO Membrane Systems

By: Dan Comstock, Karen Lindsey, and Sara Pietsch
Avista Technologies, Inc.

How is it possible to run a reverse osmosis design
projection and be limited to 65% recovery without

an antiscalant, but achieve 80% recovery on the very
same water supply using a parts per million dosage of a
liquid scale inhibitor?

As shown in Figures 1 and 2, silica solubility is a
function of both pH and temperature and determines
the maximum allowable silica concentration in the
[...]
Catt ] 8 SEAWATER WELLS AND CAN PROVIDE 5,000 GA LLONS PER
Mgt 1,118 <1 DAY OF WATER, MEETING WORLD REALTH DRGANIZATION
Ma* 16,000 133 STANDARDS FOR POTABILITY,
HCO3— 190 20
S04~ 2,900 <1
Cil~ 25,000 210
F- 38 0.2 The operating costs are approximately  $3.60/1,000
pH 74 6.5 gallons of product water produced Including membrane
TDS 45812"° 373 amortization based on 8 five year expected membrare
life and power costs at $0.02/kw-hr. The power cost
*Sum of individual jons, comprises aporoximately 40% of the total and an energy

Tecovery system could drop operating costs to approxi-
Feed water is obtained from a seawell and pratroatment mately $2.50/1,000 gallons,

consists of chemical coagulation, a special distomacsous
earth filter, ultraviolet sterilization, and feed water pH Shipboard Systems
adjustent. The plant oparates at 26% recovery and consis-
tently produces water coritaining less than 500 TDS. The Traditionally, potable water on shipboard has been pro-
TOVBrSE  Dsmosiz  system  consists  of du Pont  B-10 duced by distillation with recovered heat produced by the
“Permasap™ permeatons, a high pressurs stainlass swoel main engine cooling system or using a separate bailer, This
centrifugal pump, stainless steel and PVC piping and fit- is inconvenient for sailing ships and other crafts such s
tings, It is housed in g stainless steal cabinet. The Pretreat- wenther vessels and lightships as wall as oil production plat-
ment system is skid mounted and the entire system was forms which are stationary., Far example, the distilled water
instalied snd placed in operation In less than four days. is usunlly reserated and partially remineralized for drink-
Tha unit requires cleaning and membrans traatment at ing purposes. The use of reverse asmosls on crulss sallboats,
approximately six week intervals, mator yachts, fishing boats and other commercial vesals

PAGE 25



away from shore for long periods of time eliminates these
and other problems, (See Figura 5.}

Permo, a subsidiary of Degremont, France, has devel-
oped 8 B-10 system for shipboard use.17:1) The unit has
 capacity of about 1,000 gpd and produces potable water
from @ variety of seawaters containing differant concantra:
tions of TDS. Currently, these wnits are being usad on large
sallboats and on motor yachis. Saversl of these units have
been In operstion for nearly three years including one on 8
100-foot sallboat which complated a nine-month crufse off
the African coast, Martiniqus, and the Gulf of Mexico.
During this period, the system produced the potable water
needs of the boat and raquired little maintenance.

Because of the relative gleanliness of water in the open
sea, pretreatment for these systams is minimal and consists
only of a simple machanical process prior to the reverse
psmosls system, The system recovery is kept low to elim-
inats the need for adding acid and to eliminate the
ausociated handling prablems. Mo other chemicals are used.
The membranas typically are cleaned only once per year,

Ras Al Khaimah

In Ras Al Khaimah, United Arab Emirstes, 3 160,000
GPD seawater desalting plant using gight-inch diameter
B.10 permeators is providing frash water for a concrete
plant.18) Tha water is also used 25 drinking water by saveral
hundred concrate  plant employees. Inland well water
sources at Res Al Khaimah are not sufficient for @ large
concrete plant and costs far trucking water to the plant site
are prohibitive. (See Figure B.)

Seawater at the site contains ahout 40,000 ppm TDS
and ranges between 757 and g5”F. The water is drawn from
coastal wells and is pretreated with sandfilters, 2 saquBs-
trant, and five micron filters. The sitt density index (SDI}
of the pretragted water is below one and is usually 0.4 or
0.5. The salinity of the product water s about 370 ppm
TDS, o salt passage of less than 1 percent. Chlorine i added
1o the product water.

The desalination facility was designed and built by
Polymetrics of Sanis Clara, California, and began operating
in February 1978, The plant consists of 10 separate blocks
of five or six permeators sach. The modular design assures
a constant supply of fresh water 1o the concrete plant and
permits movement of the blocks to differant locations in
the future, Each compact 16,000 gpd block measures
6 feat wide, 10 feet fong, and 6 feet high, reflecting the
poce efficiancy of the hallow fiber membranes used in
“Parmasep” permeators. The hotiow fibers give the perma-
ators a large membrane surface in proportion to thair size.

PAGE 26

The desalination plant is easy 1o operate and requires
sbout ona man-hour of attention per day 10 monitor
gystem performantce and add chemicals. Operation of dis-
tillation facilities & more complex and usually requires
round-the-clock  attantion. The reverss osmosis plant
opersies ®t approximately 28% recovery and B00psi
pressure. The operating Toad Tactor is approximately &0
percent with an availabllity factor of 80 percent or greatsr,
During one year of operation the plant has performed wall
and only four permeatorns have been replaced.

Discussion

Membrane life of three or more years make seawater
rEVErsé OSMOsis & formidable competitor for the various
thermal processes, Two small systems Installed in mid-1976
have demonstrated the long lifta of the aramid membrane
in the duPont B-10 “Parmasep”  permeator. {Critical
operating data are summarized in Table 4.) Such demon-
strations of membrang longevity develop confidence in
SBEWEHIEr TEVEMSE OSMOSS. The experience paved the way
for largar plants such 25 the Ras Al Khaimsh plant, which
s compiling a good parformance record.

THE FUTURE OF SEAWATER
REVERSE OSMOSIS

Spawater reversa asmosis has a bright future because
the ocean covers more than 70 percent  of the earth's
surface and fresh water supplies are becoming short in
many parts of the world. Man I 1ooking toward the ocean
for natural TESOUrCES, and population  fncreases and
demaographic changes are leading to development of new
sreas bounded by 1he océan.

Developments in the Middle East, Far East, and
Caribbean, have ereated a noed for seawater plants produc-
ing as much & 50 million gpd. Incréases in desalination
capacities are being contemplated in several areas of the
world, such as the U5, Virgin istands, because of severa
maintenance problems with installed distillation equipment.
Far these situstions, reverss osmosis offers a fast, eco-
nomical and reliable solution. For example, barge and ship-
maurnted desalination plants have been proposed, One such
ship has bean enginoered by the L"A/Water Treatment
Divisian of Chromalloy to produce three to 10 million gpd
of frash water. A key advantsgé of such 8 cancept ks a rela-
tively rapid construction time of approximately 18 months.
The plant would be complately erectid on shipboard in the
United States and transported to the desired location. This
reduces erection costs, and allows the plant to ba tully
tested prior to shipping, thus saving start-up time at the job
site. The ship would be fully equipped with a power plant,
maintenance facilities, fuel storsge, fresh water storage,



Maﬁonu/ M/afer Supp/y jmprouemenf_/duociaﬁon

B
SEAWATER DESALINATION sy ERMEATORS ARE PART OF cOMPACT

31

PAGE 27



chemical storage and ﬂ!*mrﬂﬂ-'lfm_l!ﬁ-ﬂ
mﬂmﬂhhmﬂﬁmmhﬂmﬁm.

:ﬂlﬂﬂbﬂlﬂhﬂ:wﬂumm'ﬂﬁﬂmhﬂm
discharged brine offers about a 40 t0 1]

y costs. Such concepts are

G mmonnfﬂhnmudll
m;mhﬂwummum'm
mnmﬂm“mmﬂ-m

TABLE 4

SUMMARY OF THREE B-10 PLANTS

Snpicand
Syviem

WVarious Ocasn

Poustile

REFERENCES

1) hiaids, CP,, Five Years Experionce with Reverss
Osmosks Systems Using du Pont ‘Parmasep’ Penmeators,
pregented at The Sixth |ntemational Sympogium
On Fresh Wator From The Sea, Las Paimas, Canary
Islands, September 17 1o 22, 1978, Vol. 3, a95-414.

{2) industry News, duPont Public Affairs Department,
Wilmington, Delmwarne 19858 [7/17/78).

13) gy Pont Permassp News. Vol. 11, 1ssue 1 {1978)

[4) gmith, R.A., Water Desalination Report, Vol. XV,
No. 21 {May 25, 1978).

81 sohansen, EW. Jr., D.C.M. Crabbe, Design Perameters
and Operation of Small and Medium Size Municipal
Reverss Osmosis In Morth America, presented at:
First Desalination Congress at the Awmarican Continent,
Mexico City, Mexico, October 27, 19786,

16) jndustry News, du Pont Public Affairs Department,
Wilmington, Delawars 19898 (5/18/76).

A7) Lorat, H., "nﬂsms.nwwnmm

Plants”, Desafination, Vol 19, 1976 pp. 201-210,

(B) industry News, du Pont Public Affairs Department,
Wilmington, Delaware 19898 (10/13/78).




Town of Jupiter -
Webinar Questions & Answers

by Paul Jurczak, Town of Jupiter and Ian Watson, PE., AMTA

Executive Director

Did you add a coagulant to
your prefilters?

Yes we did but only temporarily when a
certain group of wells produced a post
cartridge SDI over 5. We added 2.0

mg/l of Solisep MPT 150 18% DADMAC
polymer. Since it was incompatible with
our anti-scalant during the test we halted
addition of the anti-scalant and ran the
feed pH at 5.5 instead of 6.5. The filter
loading rate was 15 gpm/sq ft of media.

Why the change from Hydrannautics
to Dow/FilmTec?

The Hydranautics’ membranes removed
too much hardness for our purposes.
We not only had a TDS target for the
permeate but also for the concentrate.
We sell our NF concentrate to the local
waste water utility to augment their IQ
water supply and certain TDS of the
concentrate was required.

What is the silica level?
Total silica of 12.5 mg/l.

What kind of antiscalant and iron
dispersant did you use? What dose?

We use Aquafeed 1025 at a dose of
2.0 mg/l.

What loading rate have you actually
run the prefilters at?

We have been normally been operating
at a loading rate of 9 gpm/sq. ft. of
media area.

What is the brand of NF elements?
Dow/FilmTec NF 270.

Where are the nanofilters located in
the aerial photo?

The Nanofiltration building is the long
building at the bottom of the photo.

Did the cold lime softening give lower
hardness levels?

Yes, the lime plant averaged a total
hardness between 65-70 mg/l as CaCO3.

Do you have an official tool for
removing the membrane elements from
the end feed vessels?

Yes we did receive a removal tool.

Is the removal of hardness
considered normal?

There really is no “normal” when

talking about NF membranes. The NF
270 is considered a fairly “loose” NF
membrane, and gives higher hardness
passage than say the NF 90 or Koch
TFCS. Since the permeate will be
blended with RO permeate, which has
virtually no hardness, the resultant blend
will be much closer to the current Jupiter
hardness than the NF permeate alone.

What is the capital cost of the plant?

The overall capital cost was about $36M.
At design capacity, this is $2.48/gal/day.

PAGE 29

Does split feed allow recoveries as
high as conventional two or three
stage systems?

Typically NF plants in Florida are
designed for 85-90% recovery. With a
split feed 6element vessel, the Jupiter
plant runs at 85% recovery.

I do not understand the hydraulics
across the membranes?

In the Jupiter split feed system, the
feedside water flow is across only three
membranes in each stage, at each end of
the vessel. This makes it a six element
flow path, as compared to a 14 element
flow path in a typical Florida two stage

7 element/stage system. Thus the energy
economy depends on saving the hydraulic
pressure drop across the additional 8
element flow path. At ~4 psi/element,

the required feed pressure is only about
15-2/3 of a conventional NF system, in
which the dP across the membranes is by
far the most significant parasitic pressure
loss, and in which 1st stage permeate
backpressure is normally required.



Challenges of Inland Desalting

AMTA Technology Transfer, El Paso, Texas

By: John Balliew, Workshop Co-Chair (El Paso Water Utilities)

AMTA members converged in El Paso on
Dec. 8 to attend the two-day Technology
Transfer Workshop. The workshop,
which explored the challenges of inland
desalting, was held at El Paso Water
Utilities’ TecH20 Water Resources
Learning Center and adjacent to the Kay
Bailey Hutchison Desalination Plant.
Attendees were eligible to receive contact
hours and CEU credits.

Co-Chairs John Balliew, AMTA Board
Member and David Derr, SCMA
President, opened the workshop with
introductions and remarks. They were
followed by the Session 1 presentations,
moderated by David Derr. Anai Padilla
(El Paso Water Utilities) kicked off the
morning session with a discussion on the
importance of public information.

The session also included presentations
on membrane basics and regulations.
W. Shane Walker (University of Texas at
El Paso) presented information on the
concentration of supersaturated BWRO
concentrate with electrodialysis and
Rex Sistek (TraceDetect, Inc.) discussed
online selenium analysis in concentrate.

After a presentation on treating extreme
pH waters with membranes by Paul Diaz
(Industrial Water Services), Thomas
Davis (University of Texas at El Paso)
discussed zero discharge desalination

technology. The session ended with
Kristina Mena’s (University of Houston)
presentation on promoting public health
through membrane technology.

The afternoon session, moderated

by Co-Chair John Balliew included

a tour of the desalination plant and

two demonstrations. The hands-on
membrane cleaning demonstration by
Roger Tominello (King Lee Technologies)
was followed by a membrane autopsy
demonstration by Stuart Mitchell (Avista
Technologies). Attendees enjoyed dinner
at Cattleman’s Steakhouse, one of the El
Paso area’s most popular restaurants.

The second day’s morning session was
devoted to membrane case studies

and moderated by Bill Norris (NRS
Consulting Engineers Inc.). John
Jansing (Gray-Jansing & Associates
Inc.) presented information on the
Horizon City Brackish Water RO Plant;
Mark Threadgill (City of Alamogordo)
described the Alamogordo Plant
permitting struggle; Robert McCandless
(Brown and Caldwell) summarized

his research on using NF and RO

to remove microconstituents; and
Douglas Brown (CDM Inc.) discussed
special applications for drinking water
membranes. Scott Reinerts (El Paso
Water Utilities) overview of deep well
injection for concentrate disposal was

PAGE 30

followed by a presentation from Randy
Shaw (U.S. Bureau of Reclamation) on
the Brackish Groundwater National
Desalination Research Facility.

The final session, which examined
membrane applications and discussion
items, was moderated by Lynne

Gulizia (Toray Membrane USA Inc.).
Anthony Tarquin (University of Texas
at El Paso) summarized his research on
concentrate volume reduction and Karl
Wood (New Mexico State University)
presented information about brackish
water resources in New Mexico. The
session ended with reports on WRF
concentrate research from Rick Bond
(Black & Veatch Corp.) and a report on
turbochargers for BWRO systems from
Peter Waldron (Energy Recovery Inc.).
Co-Chairs John Balliew and David Derr
made closing remarks.

CDM and CH2M HILL, Inc. were the
workshop’s major sponsors. Other
sponsors included: Afton Pumps Inc.,
Alpha Southwest, Brown and Caldwell,
Filtration Technology Corp., Gannett
Flemming Inc., Industrial Water Services,
King Lee Technologies, Moreno Cardenas
Inc., NRS Consulting Engineers Inc.,
Parkhill, Smith & Cooper, Professional
Water Technologies, Reynolds Inc., SJ
Louis, TraceDectect Inc. and Western
Summit Constructors Inc.



Lynne Gulizia
Steve Malloy
Membership Co-Chairs

Since our last newsletter we have
welcomed 11 new members!

Denney Eames P.E.
Surplus Management, Inc.

Matt Gallo
Victaulic Company

Darren Kitzmiller
Washoe County DWR - Longley Lane WTF

Rowena Patawaran P.E.
|.Kruger - Veolia Water Solutions

Sara Pietsch
Avista Technologies, Inc.

James R. Prasil
Layne Christensen Company

Khalique U. Rehman M.D.
Kontel Technologies USA, Inc.

Sahkil-Ur Rehman
Kontel Technologies USA, Inc./CBI

Ken E. Robinson
Avista Technologies, Inc.

Joe Theaman
Washoe County DWR - Longley Lane WTF

John Webley
Innovative Labs, LLC

Now is the Time to Renew Your AMTA Membership

Membership renewal forms have been